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TEST REPORT

Date of report : January 18, 2016

No. : 1563435

Article : Micro Sealer Ceramic Guard NEO

Manufacturer : Tack & Co., Inc. Japan Paint Inspection
and testing Association
Applicant : Tack & Co., Inc. Fujisawa Inspection Center
636—3 Miyamae Fujisawa City
Date of receipt : June 25, 2015 Kanagawa Pref, 251-0014 Japan
Test Item Test Result Test Method
Mohs scale of No scratches at 7 (quartz). Mohs scale was determined using
mineral hardness the Mohs scale made by KYOTO
KAGAKU Co., Ltd.
Construction method :

Samples were included in the
‘ microfiber cloth, and coating a
! sample. Wipe the surface with a new
‘ micro—fiber cloth, to wipe

Type of substrate:Glass plate
‘ Curing period: 7 days
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